
Black & Veatch Project No. 185289
June 2016

US Letter – 0.6875” wide
30” x 40” poster – 2.5” wide
Website – 32px high
Apparel – 1.5” wide

PMS 425 Black

Color PhotographyBlack

LOGO SIZE SUGGESTIONS

White

Technical Memoranda
Tomahawk Wastewater Treatment Facility Expansion  
Project Definition Phase - Volume 2 of 3



 

FINAL 

TOMAHAWK WASTEWATER 
TREATMENT FACILITY  

Project Definition Phase 

Technical Memoranda 

Volume No. 2 

JCW NO. THM1-C026 
 

PREPARED FOR 

 

 

 

 

 

 

 

 

 

 

Johnson County Wastewater 

20 JUNE 2016 

  ®

®

©
B

la
ck

 &
 V

ea
tc

h
 H

o
ld

in
g 

C
o

m
p

an
y 

2
01

5.
 A

ll 
ri

gh
ts

 r
es

e
rv

ed
. 



Johnson County Wastewater | VOLUME NO. 2 
[...]
presents the revised loads.  The loads were calculated by using the THC flow data and the pollutant 

concentrations from TM1 Table 4-3.  

Table D-1: THC Flow and Concentrations from the Analysis of Blue River Main WWTF Influent Characteristics 

PARAMETER ANNUAL 

AVERAGE 

MM:AA MAXIMUM 

MONTHLY 

AVERAGE 

PD:AA PEAK DAY 

Flow, mgd 13.8  20.8  70.4 

 mg/L ppd  mg/L ppd  mg/L ppd 

TSS 230 26,471 1.42 217 27,589 2.02 91.1 53,472 

BOD 180 20,717 1.30 155 26,932 1.81 63.9 37,497 

TKN 37.8 4,351 1.23 30.9 5,352 1.49 11.0 6,483 

Ammonia 21.3 2,453 1.23 17.4 3,017 1.47 6.14 3,606 

Total Phosphorus 4.6 525 1.26 3.8 662 1.67 1.49 877 

Ortho-Phosphate 1.7 197 1.35 1.5 265 1.82 0.61 358 
 

The flows and loads developed in the table above were increased by approximately sixteen percent 

(Table 3-9) to accommodate growth in the Tomahawk Creek and LIC basins.  Based on the 

information supplied by HDR Inc., this percentage factor also includes the load increase from flow 

diverted from discharge to KCMO.  These flow increases are discussed in further detail in Section 3.  

Table D-2defines the flows and loads with sixteen percent increase at the same concentration as 

provided in Table D-1. 

Table D-2: Watershed and Diversion of Selected Flows from KCMO to THC (New Loads to THC) 

PARAMETER ANNUAL 

AVERAGE 

MM:AA MAXIMUM 

MONTHLY 

AVERAGE 

PD:AA PEAK DAY 

Flow, mgd 16.03  24.2  81.8 

 mg/L ppd  mg/L ppd  mg/L ppd 

TSS 230 30,747 1.42 217 43,660 2.02 91.1 62,108 

BOD 180 24,063 1.30 155 31,281 1.81 63.9 43,553 

TKN 37.8 5,054 1.23 30.9 6,216 1.49 11.0 7,530 

Ammonia 21.3 2,849 1.23 17.4 3,505 1.47 6.14 4,188 

Total 

Phosphorus 

4.6 610 1.26 3.8 769 1.67 1.49 1,019 

Ortho-

Phosphate 

1.7 228 1.35 1.5 308 1.82 0.61 416 



Johnson County Wastewater | Project Definition Phase 

 
BLACK & VEATCH | Development of Future Flows and Loads  

Keeping the loads to the plant same as those developed in Table D-2, the flows were increased by 

approximately twelve percent to account for increased I & I to adjust from a drought basis to a 

more normal annual rainfall basis.  As a result the plant influent concentrations were decreased 

slightly as shown in Table D-3.  

Table D-3: Revised Flows and Loads from Increased I & I 

PARAMETER ANNUAL 

AVERAGE 

MM:AA MAXIMUM 

MONTHLY 

AVERAGE 

PD:AA PEAK DAY 

Flow, mgd 18.05  27.21  92.08 

 mg/L ppd  mg/L ppd  mg/L ppd 

TSS 204 30,747 1.42 192 43,660 2.02 80.9 62,108 

BOD 160 24,063 1.30 138 31,281 1.81 56.7 43,553 

TKN 33.6 5,054 1.23 27.4 6,216 1.49 9.8 7,530 

Ammonia 18.9 2,849 1.23 15.4 3,505 1.47 5.5 4,188 

Total 

Phosphorus 

4.05 610 1.26 3.39 769 1.67 1.33 1,019 

Ortho-

Phosphate 

1.52 228 1.35 1.36 308 1.82 0.54 416 

 

A 5.3% safety factor was added on to these revised flows and loads shown in Table D-3, as 

discussed in Section 3, to develop the basis of design for THC WWTF and is summarized in   



Johnson County Wastewater | Project Definition Phase 

 
BLACK & VEATCH | Development of Future Flows and Loads  

Table D-4.  The mass loads and flows in Table D-3 were increased, resulting in a 19 mgd annual 

average flow as the basis for design of the new THC facilities.  The increase in flow from 18 to 19 

mgd is a 1 mgd capacity to handle unknown flow and load increases that have, as of this date, not 

yet been identified.  

  



Johnson County Wastewater | Project Definition Phase 

 
BLACK & VEATCH | Development of Future Flows and Loads  

Table D-4: Basis of Design 

PARAMETER ANNUAL 

AVERAGE 

MM:AA MAXIMUM 

MONTHLY 

AVERAGE 

PD:AA PEAK DAY 

Flow, mgd 19  28.7  105.41 

 mg/L ppd  mg/L ppd  mg/L ppd 

TSS 204 32,376 1.42 192 45,974 2.02 80.9 65,400 

BOD 160 25,338 1.30 138 32,939 1.81 56.7 45,862 

TKN 33.6 5,322 1.23 27.4 6,546 1.49 9.81 7,929 

Ammonia 18.9 3,000 1.23 15.4 3,690 1.47 5.45 4,410 

Total 

Phosphorus 

4.05 642 1.26 3.39 809 1.67 1.33 1,073 

Ortho-

Phosphate 

1.52 240 1.35 1.36 325 1.82 0.54 438 

Note: 
1 There is a difference in the peak day flows.  From the historical data analysis the peak day is 97.1 

mgd.  From the sewershed modeling the peak day flow is 105.4 mgd.  The larger of the two values is 

shown in this table.  The peak day mass loads remain as predicted from the historical data.  

 

 

 



 

 

FINAL  

TOMAHAWK CREEK WWTF  
REGULATORY STRATEGY 

Technical Memorandum 2 

JCW NO. THM1-C026 

 

 

 

PREPARED FOR 

 

 

 

 

 

 

Johnson County Wastewater 

17 MAY 2016 

  

©
B

la
ck

 &
 V

ea
tc

h
 H

o
ld

in
g 

C
o

m
p

an
y 

2
01

5.
 A

ll 
ri

gh
ts

 r
es

e
rv

ed
. 

B&V PROJECT 185289 



Johnson County Wastewater | Regulatory Strategy 

 
BLACK & VEATCH | Table of Contents i 

Table of Contents 

Acronyms and Abbreviations ............................................................................................... ii 

1 Executive Summary ......................................................................................................... 1 

1.1 Background and Objectives .............................................................................................. 1 

1.2 Summary and Recommendations .................................................................................. 1 

2 Introduction ....................................................................................................................... 2 

2.1 Background and Objectives .............................................................................................. 2 

3 Antidegradation Review ................................................................................................ 3 

3.1 Receiving Stream ................................................................................................................... 3 

3.2 Alternative Analysis ............................................................................................................. 3 

3.3 Conclusions and Recommendations.............................................................................. 6 

4 National Pollutant Discharge Elimination System (NPDES) Permit ............... 7 

4.1 Facility Description .............................................................................................................. 7 

4.2 Discharge Limits .................................................................................................................... 7 

4.3 Supplemental Condition No. 6 ...................................................................................... 10 

5 Consent Order ................................................................................................................. 11 

6 Summary and Recommendations ............................................................................ 12 

 

APPENDIX A 

Antidegradation Review 

APPENDIX B 

National Pollutant Discharge Elimination System (NPDES) Permit 

APPENDIX C 

Consent Order 

  

LIST OF TABLES 
Table 3-1  20-Year Present Worth Cost of Treatment Alternatives for the 

Tomahawk WWTP ............................................................................................................ 5 

Table 3-2  Cost per Pound of Additional Pollutant Removal in Indian Creek 

Relative to Base Case Alternative 19.1-BNR .......................................................... 5 

Table 3-3  Cost per Pound of Additional Pollutant Removal in Indian Creek 

for Storage Relative to Auxiliary Treatment .......................................................... 5 

Table 4-1  Discharge Limits .................................................................................................................. 8 



Johnson County Wastewater | Regulatory Strategy 

 
BLACK & VEATCH | Acronyms and Abbreviations ii 

Acronyms and Abbreviations 
Abbreviation Meaning 

A 
AA Annual Average 

AADF Average Annual Daily Flow 

ADF Average Daily Flow 

AFDM Ash Free Dry Matter 

AGS Aerobic Granular Sludge 

ALE Alginate-like-
exopolysaccharides 

AL-E Expected Aquatic Life Support 

ANSI American National Standards 
Institute 

AQL Warm Water Aquatic Life 

AUX Auxiliary 

B 
B&V Black & Veatch 

BAF Biological Aerated Filters 

BFE Base Flood Elevation 

BFP Belt Filter Press 

BioMag Biological Flocculation System 
from Siemens 

Bio-P Biological Phosphorous 

BLDG Building 

BNR Biological Nutrient Removal 

BOD Biochemical Oxygen Demand 

BRIS Blue River Interceptor Sewer 

BRM Blue River Main 

C 

C Hazen-Williams Equation 
Roughness Coefficient 

C:Chl Carbon to Chlorophyll Ratio 

CA Calcium 

CANDO Coupled Aerobic-anoxic Nitrous 
Decomposition Operation 
(Emerging) 

CBOD Carbonaceous Biochemical 
Oxygen Demand 

CBOD5 5-day Carbonaceous 
Biochemical Oxygen Demand 

CEA Cost Effective Analyses 

CEPT Chemically Enhanced Primary 
Treatment 

cf Cubic Feet 

Abbreviation Meaning 
CFD Computational Fluid Dynamics 

cfm Cubic Feet per Minute 

CFR Code of Federal Regulations 

cfs Cubic Feet per Second 

CFUs Colony Forming Units 

CHP Combined Heat and Power 

CIPP Cured-in-place Pipe 

CLOMR Conditional Letter of Map 
Revision 

cm Centimeters 

CMF Compressible Media Filters 

CNG Compressed Natural Gas 

COD Chemical Oxygen Demand 

COM CoMag 

CoMag Chemical Flocculation System 
from Siemens 

CR-B Primary B Contact Recreation 

CSBR Continuous Sequencing Batch 
Reactor 

CSOs Combined Sewer Overflows 

CT Concentration Time 

CWA Clean Water Act 

D 
D Depth 

DFM Dry Weather Forcemain 

DGC Digester Gas Control Building 

DIG Digester 

DISC Disc Filters 

DLSMB Douglas L. Smith Middle Basin 

DN Down 

DO Dissolved Oxygen 

DP Dual Purpose 

DS Domestic Water Supply 

dt Dry Ton 

DWF Dry-weather Flow 

DWS Drinking Water Supply 

E 

E. coli Escherichia Coli 

EA Each 

EFF Effluent 

EFHB Excess Flow Holding Basin 



Johnson County Wastewater | Regulatory Strategy 

 
BLACK & VEATCH | Acronyms and Abbreviations iii 

Abbreviation Meaning 
EL Elevation 

ELA Engineering, Legal, 
Administrative 

ENR Enhanced Nutrient Removal 

EPA Environmental Protection 
Agency 

EPS Extracellular Polymeric 
Substances 

EQ Equalization 

F 

F/M Food/Microorganism Ratio 

FEMA Federal Emergency 
Management Agency 

Fe3O4 Non-abrasive Iron Ore, 
Magnetite 

ff Flocculated and Filtered 

ffCBOD5 Flocculated Filtered 
Carbonaceous Biochemical 
Oxygen Demand 

ffCOD Flocculated Filtered Chemical 
Oxygen Demand 

ffTKN Flocculated Filtered Total 
Kjeldahl Nitrogen 

FG Finish Grade 

FIRM Flood Insurance Rate Map 

FIS Flood Insurance Study 

FITOT Fraction of Total Insolation 

FL Flow Line 

floc Flocculent 

FM Flow Meter 

FP Food Procurement 

FSTE Final Settling Tank Effluent 

ft Feet 

FTE(s) Full Time Equivalent(s) 

G 

gal Gallons 

GAS Granular Activated Sludge 

GGE Gallons of Gasoline Equivalent 

GP General Purpose 

gpd Gallons per Day 

gpm Gallons per minute 

GR Ground Water Recharge 
 
 

Abbreviation Meaning 
H 

HB Hallbrook Facility 

HDD Horizontal Directional Drilling 
 

HEC-RAS Hydraulic Engineering Center 
River Analysis System 

HEX Heat Exchanger 

Hf Friction Head 

HI Hydraulic Institute 

HL Head Loss 

hp Horsepower 

hr Hour 

HRT Hydraulic Retention Time 

HVAC Heating, Ventilation, Air 
Conditioning 

HWE Headworks Effluent 

HWLA High Water Level Alarm 

Hypo Hypochlorite 

I 

I&C Instrumentation and Controls 

I/I Inflow and Infiltration 

IC Internal Combustion 

IFAS Integrated Fixed-Film Activated 
Sludge 

IMF Interagency Metering Facility 

in Inches 

IND Industrial 

INF Influent 

IP Intellectual Property 

IPS Influent Pump Station 

IR Irrigation Use 

IRR Irrigation 

IW Industrial Water Supply Use 

J 

JCW Johnson County Wastewater 

K 

kcf Thousand Cubic Feet 

KCMO Kansas City, Missouri 

KDHE Kansas Department of Health 
and Environment 

Ke Light Extinction Coefficient 

KU University of Kansas 



Johnson County Wastewater | Regulatory Strategy 

 
BLACK & VEATCH | Acronyms and Abbreviations iv 

Abbreviation Meaning 
kWh Kilowatt-hour 

L 

L Length, Liter 

LBVSD Little Blue Valley Sewer District 

lb Pound 

lb/d Pounds per Day 

LF Linear Feet 

LIC Lower Indian Creek 

LOMR Letter of Map Revision 

LOX Liquid Oxygen 

LPON Labile Particulate Organic 
Nitrogen 

LPOP Labile Particulate Organic 
Phosphorous 

LS Lump Sum 

LWLA Low Water Level Alarm 

LWW Livestock & Wildlife Watering 

M 

m Meter 

MAD Mesophilic Anaerobic Digestion 

MARB Mississippi-Atchafalaya River 
Basin 

MBBR Moving Bed Bioreactors 

MBR Membrane Bio-reactor 

MCC Motor Control Center 
mg Milligrams 

Mg Magnesium 

MG Million Gallons 

mg/L Milligrams per Liter 

mgd Million Gallons per Day 

min Minute, minimum 

mJ Millijoules 

MLE Modified Ludzack Ettinger 

MLSS Mixed Liquor Suspended Solids 

MM Maximum Month 

mm Millimeter 

MMADF Maximum Month Average Daily 
Flow 

mmBtu Million British Thermal Units 

mpg Miles per Gallon 

MPN Most Probable Number 

N 

N Nitrogen 

Abbreviation Meaning 
NACWA National Association of Clean 

Water Agencies 
NaOH Sodium Hydroxide (Caustic) 

NCAC New Century Air Center 

NDMA N-Nitrosodimethylamine 

NFIP National Flood Insurance 
Program 

NH3-N Total Ammonia 

NOx-N Nitrate + Nitrite 

NPDES National Pollutant Discharge 
Elimination System 

NPS Nonpoint Source 

NPV Net Present Value 

NTS Not to Scale 

O 

O&M Operation and Maintenance  

OCP Overflow Control Plan 

OMB Office of Management and 
Budget 

OUR Oxygen Uptake Rate 

P 

P Phosphorous 

PAOs Phosphorous Accumulating 
Organisms 

PC Primary Clarifier 

PD Peak Day 

PDF Peak Daily Flow 

PE Primary Effluent 

PFE Primary Filtered Effluent 

PFM Peak Flow Forcemain 

PHF Peak Hour Flow 

PIF Peak Instantaneous Flow 

PLC Programmable Logic Controller 

PO4-P Orthophosphate Phosphorous 

ppd Pounds per Day 

pph Pounds per Hour 

PPI Producer Price Index 

ppy Pounds per Year 

PS Pump Station 

psf Pounds per Square Foot 

psi Pounds per Square Inch 

PWWF Peak Wet-weather Flow 



Johnson County Wastewater | Regulatory Strategy 

 
BLACK & VEATCH | Acronyms and Abbreviations v 

Abbreviation Meaning 
Q 

Q Flow 

R 

RAS Return Activated Sludge 

rbCOD Rapidly Biodegradable Chemical 
Oxygen Demand 

RDT Rotating Drum Thickener 

RECIRC Recirculation 

RIN Renewable Identification 
Number 

RM River Mile 

R&R Repair and Replacement 

RWW Raw Wastewater 

S 

SAB USEPA Science Advisory Board 

SBOD Soluble Biochemical Oxygen 
Demand 

SBR Sequencing Batch Reactor 

SCADA Supervisory Control and Data 
Acquisition 

SCE Secondary Clarifier Effluent 

scfm Standard Cubic Feet per Minute 

sCOD Soluble Chemical Oxygen 
Demand 

SCR Secondary Contact Recreation 

Sec Second, Secondary 

SF Square Foot 

SG Specific Gravity 

SLR Solids Loading Rate 

SMP Stormwater Management 
Program, Shawnee Mission 
Park Pump Station 

SND Simultaneous Nitrification/ 
Denitrification 

SOD Sediment Oxygen Demand 

SOR Surface Overflow Rate 

SOURs Specific Oxygen Uptake Rates 

SP Single Purpose 

S.P.S. Sludge Pump Station 

SRT Sludge Retention Time 

SS Suspended Solids 

SSOs Sanitary Sewer Overflows 

SSS Separate Sewer System 

Abbreviation Meaning 
sTP (GF) Soluble Total Phosphorous 

(Glass Fiber Filtrate) 
SVI Sludge Volume Index  

SWD Side Water Depth 

T 

TBL Triple Bottom Line 

TBOD5 Total 5-day Biochemical Oxygen 
Demand 

TDH Total Dynamic Head 

Temp Temperature 

TERT Tertiary 

TF Trickling Filters 

TFE Tertiary Filter Effluent 

THC Tomahawk Creek 

THM Trihalomethanes 

TIN Total Inorganic Nitrogen 

TKN Total Kjeldahl Nitrogen 

TM Technical Memorandum 

TMDL Total Maximum Daily Loads 

TN Total Nitrogen 

TOC Top of Concrete 

TP Total Phosphorous 

TPS Thickened Primary Solids 

TS Total Solids 

TSS Total Suspended Solids 

TWAS Thickened Waste Activated 
Sludge 

TYP Typical 

U 

µg/L micrograms per Liter 

UCT University Cape Town 

USEPA United States Environmental 
Protection Agency 

USGS United States Geological Survey 

UV Ultraviolet 

UV LPHO Ultraviolet Low Pressure, High 
Output 

UV MPHO Ultraviolet Medium Pressure, 
High Output 
[...]
offices.  Some comments were obtained, a consensus was reached, and the draft documents were 

modified accordingly.  Each of these documents is included in the appendix to this TM. 

The purpose of TM 2 Regulatory Strategy is to present a summary of the strategy outlined in these 

three documents and a recommended path forward.



Johnson County Wastewater | Regulatory Strategy 

 
BLACK & VEATCH | Antidegradation Review 3 

3 Antidegradation Review 

3.1 RECEIVING STREAM 
The THC WWTF discharges to Indian Creek 1.3 miles upstream of the Kansas/Missouri border and 

4.7 miles from its confluence with the Blue River.  The entire reach is subject to use designations for 

aquatic life and primary contact reaeration, as well as other uses.  Multiple 303(d) listing 

impairments and TMDLs have been identified for Indian Creek, including Total Phosphorus, 

Chloride, E. coli, and Nitrate. 

3.2 ALTERNATIVE ANALYSIS 
The purpose of the Antidegradation analysis is to demonstrate that the facility expansion is 

necessary and to identify the least impacting, cost effective, treatment method for the expanded 

facility.  This is accomplished through an alternative analysis. 

Initially, 16 different alternatives were identified.  Those consisted of combinations of facility 

capacity, with flow exceeding that capacity being sent to Kansas City, Missouri (KCMO) for 

treatment, treatment level with respect to total nitrogen (TN) and total phosphorus (TP), and wet 

weather management approaches.  These were screened for practicability, and all but eight were 

discarded or impractical.   The retained alternatives were as follows: 

 10.2-BNR: Alternative 10.2-BNR represents a 10 MGD BNR facility that would convey the 

balance of the dry weather flow and all of the wet weather flows to KCMO.  Some storage 

would also be required at THC WWTP to reduce wet weather peaks and avoid exceeding the 

capacity of the KCMO interceptor.   

 

 19.1-BNR: Alternative 19.1-BNR represents a 19 MGD BNR facility that would treat all flows 

at the THC WWTF with wet weather flows greater than 57 MGD treated through an 

advanced high-rate treatment systems, such as ballasted flocculation or compressible media 

filtration (further referred to as auxiliary treatment).  Auxiliary treatment flows are 

combined with flows for BNR prior to discharge. 

 

 19.1-ENR1: Alternative 19.1-ENR1 represents a 19 MGD ENR facility (enhanced 

phosphorus removal) that would treat all flows at the THC WWTF with wet weather flows 

greater than 57 MGD treated through an auxiliary treatment system.  Auxiliary treatment 

flows are combined with flows for ENR prior to discharge.   

 

 19.1-ENR2: Alternative 19.1-ENR2 represents a 19 MGD ENR facility (enhanced 

phosphorus and nitrogen removal) that would treat all flows at the THC WWTF with wet 

weather flows greater than 57 MGD treated through an auxiliary treatment system.  

Auxiliary treatment flows are combined with flows for ENR prior to discharge.  

 

 19.3-BNR: Alternative 19.3-BNR represents a 19 MGD BNR facility that would store wet 

weather flows greater than 57 MGD at the THC WWTF.   

 



Johnson County Wastewater | Regulatory Strategy 

 
BLACK & VEATCH | Antidegradation Review 4 

 19.3-ENR1:  Alternative 19.3-ENR1 represents a 19 MGD ENR facility (enhanced 

phosphorus removal) that would store wet weather flows greater than 57 MGD at the 

THCWWTF. 

 

 19.3-ENR2:  Alternative 19.3-ENR2 represents a 19 MGD ENR (enhanced phosphorus and 

nitrogen removal) facility that would store wet weather flows greater than 57 MGD at the 

THC WWTF.   

 

 0.2:  Alternative 0.2 assumes all flows would be conveyed to the KCMO system and includes 

wet weather storage at the KCMO 87th Street Pump Station as well as some storage at the 

THC WWTF to reduce wet weather peaks to avoid exceeding the capacity of the KCMO 

interceptor. 

 

In the above list, the 0, 10, and 19 refer to the average day treatment capacity of the facility.  

Biological Nutrient Removal (BNR), Enhanced Nutrient Removal (ENR1), and ENR2 refer to the 

degree of TN and TP removal: 

 BNR = 10.0 mg/L TN, 1.0 mg/L TP 

 ENR1 = 10 mg/L TN, 0.5 mg/L TP 

 ENR2 = 5.0 mg/L TN, 0.5 mg/L TP 

 

A Near-Field analysis was performed which focused on water quality in Indian Creek.  The extent of 

growth of periphyton algae was taken as representative of stream health.  Two periphyton models 

were developed, one representing critical low flow conditions based on the drought year of 2012, 

and the other representing typical rainfall year flows based on 2001 consistent with the rainfall 

approach used in the KCMO Long Term Control Plan.  The Antidegradation Report, as well as details 

of the model development, calibration, and results can be found in Appendix A. 

A Far-Field analysis was also performed which focused on impacts to the Missouri and Mississippi 

Rivers and the Gulf of Mexico.  A key component of this analysis was the contrast between the 

higher level of tertiary treatment at THC versus secondary treatment at KCMO’s Blue River WWTF 

in terms of the level of ammonia, TN, and TP discharged to the downstream waters. 

A cost effectiveness analysis was then performed.  The Net Present Value (NPV) was determined for 

each alternative.  These are shown in Table 3-1.  The alternatives were then compared based on the 

incremental pollutant removal cost, i.e., the cost difference of one alternative over another per 

pound of pollutant removed.  These comparisons are show in Tables 3-2 and 3-3.  This approach 

allowed the “knee of the curve” to be identified, the point at which further removal of the given 

pollutant was no longer cost effective.  

  



Johnson County Wastewater | Regulatory Strategy 

 
BLACK & VEATCH | Antidegradation Review 5 

Table 3-1  20-Year Present Worth Cost of Treatment Alternatives for the Tomahawk WWTP 

ALTERNATIVE 20-YEAR NET PRESENT WORTH COSTS 

Net Present Value 

of Capital 

Net Present 

Value of O&M 

Total Net Present 

Value 

Percent of Lowest Cost 

Alternative 

19.1-BNR  $260,467,000 $201,955,000 $462,422,000 100% 

19.1-ENR1 $278,325,000 $207,737,000 $486,062,000 105% 

19.1-ENR2 $288,270,000 $214,116,000 $502,386,000 109% 

19.3-BNR $440,131,000 $189,554,000 $629,685,000 136% 

19.3-ENR1 $457,989,000 $195,335,000 $653,324,000 141% 

19.3-ENR2 $467,934,000 $201,714,000 $669,648,000 145% 

10.2-BNR $232,750,000 $480,290,000 $713,040,000 154% 

0.2 $168,333,000 $776,693,000 $945,026,000 204% 

Assumptions: 

1. All costs in 2015 dollars. 

2. Mid Point of Construction is 2019 

3. Normal Discount Rate = 3.1%, Inflation = 1.9%, Net Discount Rate = 1.2% 

4. In the 10 MGD and 0 MGD alternatives, the O&M figures include KCMO treatment charges, which in turn include cost 
recovery for storage. 

 

Table 3-2  Cost per Pound of Additional Pollutant Removal in Indian Creek Relative to Base Case 
Alternative 19.1-BNR 

 CBOD5 

($/LB) 

TSS 

($/LB) 

NH3N 

($/LB) 

TP 

($/LB) 

TN 

($/LB) 

19.1-ENR1 relative to 19.1-BNR $7.0 $3.5 NC $42 NC 

19.1-ENR2 relative to 19.1-BNR $11.8 $5.9 NC $71 $7 

10.2-BNR relative to 19.1-BNR $84 $59 $1,282 $535 $54 

0.2 relative to 19.1-BNR $68 $46 $1,451 $418 $42 

Note:  

NC – Not calculable (i.e., there is no difference in pollutant loadings so the denominator is zero). 

 

Table 3-3  Cost per Pound of Additional Pollutant Removal in Indian Creek for Storage Relative to 
Auxiliary Treatment 

 CBOD5 

($/LB) 

TSS 

($/LB) 

NH3N 

($/LB) 

TP 

($/LB) 

TN 

($/LB) 

19.3-BNR relative to 19.1-BNR $626 $1,252 $1,602 $12,523 $1,968 

19.3-ENR1 relative to 19.1-ENR1 $551 $810 $1,602 $8,611 $1,968 

19.3-ENR2 relative to 19.1-ENR2 $551 $810 $1,602 $8,611 $1,148 

 

 



Johnson County Wastewater | Regulatory Strategy 

 
BLACK & VEATCH | Antidegradation Review  6 

3.3 CONCLUSIONS AND RECOMMENDATIONS 
The final analysis focused on three key comparisons and the incremental costs and benefits of each: 

 Treatment capacity at THC WWTF versus full or partial conveyance to KCMO 

 Auxiliary peak wet weather treatment versus storage 

 Comparison of level of nutrient removal (BNR vs ENR1 vs ENR2) 

 

It was concluded the Alternative 19.1 ENR1 with Auxiliary Treatment provides the best 

combination of practicability, treatment effectiveness, and cost effectiveness. 

 



Johnson County Wastewater | Regulatory Strategy 

 
BLACK & VEATCH | National Pollutant Discharge Elimination System (NPDES) Permit  7 

4 National Pollutant Discharge Elimination System (NPDES) 
Permit 

Based on the findings of the Antidegradation Review, KDHE proceeded with drafting of an NPDES 

permit.  The draft permit is included in Appendix B. 

The essence of the permit is contained in the Facility Description, key Discharge Limits, and 

Supplemental Condition No. 6, as follows: 

4.1 FACILITY DESCRIPTION 
 Mechanical Bar Screens 

 Grit Removal 

 Primary Sedimentation 

 BNR Activated Sludge Treatment Basins 

 Final Sedimentation 

 Anaerobic Digestion 

 Tertiary Pump Station 

 Dual Purpose Filters 

 UV Disinfection 

 Chlorination 

 Dechlorination 

 Effluent Cascade Aeration 

 Dry Weather Design Flow = 19 MGD 

 Peak Instantaneous Hydraulic Design Flow through Activated Sludge System = 57 MGD 

 Peak Instantaneous Hydraulic Design Flow through Facility = 172 MGD 

4.2 DISCHARGE LIMITS 
Outfall 001A1 (EDMR code:  EFF001A1) – Effluent at Sampling Point.  Discharge limits are 

presented in Table 4-1. 

  



Johnson County Wastewater | Regulatory Strategy 

 
BLACK & VEATCH | National Pollutant Discharge Elimination System (NPDES) Permit  8 

Table 4-1  Discharge Limits  

PARAMETER INTERIM FINAL 

Biological Oxygen Demand   

  January-June and September-December   

     Weekly Average-mg/L 30 30 

     Monthly Average-mg/L 20 20 

  July and August   

     Weekly Average-mg/L 25 25 

     Monthly Average-mg/L 15 15 

Total Suspended Solids   

     Weekly Average-mg/L 45 45 

     Monthly Average-mg/L 30 30 

Ammonia-mg/L (as N)   

  January   

     Daily Maximum  7.0 

     Monthly Average 10.7 2.0 

  February   

     Daily Maximum  10 

     Monthly Average 8.7 1.7 

  March   

     Daily Maximum  10.0 

     Monthly Average 7.3 2.0 

  April   

     Daily Maximum  11.8 

     Monthly Average 8.1 1.3 

  May   

     Daily Maximum  8.4 

     Monthly Average 6.1 1.3 

  June   

     Daily Maximum  7.8 

     Monthly Average 4.6 0.9 

  July   

     Daily Maximum  6.6 

     Monthly Average 3.2 0.6 

   



Johnson County Wastewater | Regulatory Strategy 

 
BLACK & VEATCH | National Pollutant Discharge Elimination System (NPDES) Permit  9 

PARAMETER INTERIM FINAL 

  August   

     Daily Maximum  8.8 

     Monthly Average 3.2 0.6 

  September   

     Daily Maximum  8.7 

     Monthly Average 4.3 0.9 

  October   

     Daily Maximum  11.6 

     Monthly Average 6.5 1.5 

  November   

     Daily Maximum  10.0 

     Monthly Average 10.4 1.8 

  December   

     Daily Maximum  7.0 

     Monthly Average 13.6 2.3 

   

E.Coli-Colonies/100ml   

     Monthly Geometric Average 262 262 

     Weekly Geometric Average 4348 4348 

   

Total Residual Chlorine - /l 21.00 17.0 

   

Dissolved Oxygen-mg/L (Minimum)   

     Weekly Average 6.0 6.0 

   

Nitrate (NO3) + Nitrite (NO2) as N- mg/L   

     Annual Rolling Average Calculate  10 

   

Total Phosphorus (as P)   

     Annual Rolling Average – mg/L Not Required Calculate 

     Annual Rolling Average – lbs/day Not Required 79.2 
 

The limits for Nitrate + Nitrite, and for Total Phosphorus are based on the Antidegradation 

Review.  The ammonia limits are based on wasteload allocation calculations, default KDHE mixing 

allowances, representative pH and temperature measurements, and USEPA’s 2013 recommended 



Johnson County Wastewater | Regulatory Strategy 

 
BLACK & VEATCH | National Pollutant Discharge Elimination System (NPDES) Permit  10 

ammonia criteria.  The daily maximum ammonia limits were derived based on pH mixing modeling 

at the zone of initial dilution. 

4.3 SUPPLEMENTAL CONDITION NO. 6 
Supplemental Condition No. 6, quoted below, provides further definition as to how auxiliary 

treatment is provided for in the permit: 

“6. For the Final Limits applicable to the Expanded Facility after the new construction is placed into 

service, a portion of the peak wet weather influent flow shall be split directly to filtration and 

disinfection once flow has been maximized through the activated sludge treatment units at a level 

which does not cause a washout of activated sludge biomass or other process upsets (see Expanded 

Facility Description design flow thresholds).  The use of the auxiliary wet weather flow treatment 

configuration is not an in-plant diversion and not subject to Standard Conditions 7, 8, and 9”. 

 



Johnson County Wastewater | Regulatory Strategy 

 
BLACK & VEATCH | Consent Order  11 

5 Consent Order 
JCW proposes to demolish the majority of the existing WWTF and send all dry weather flow to 

KCMO while the new facility is being constructed.  However, peak wet weather flow exceeding the 

capacity of the Linking Interceptor will still need to be pumped to the existing wet weather lagoon.  

It will either be stored in the lagoon and bled back to the Linking Interceptor after the storm passes, 

or, if the storage capacity of the lagoon is exceeded, discharged through existing Outfall 002.  

The draft permit requires that existing Outfall 002 be permanently abandoned both in terms of the 

proposed Interim and Final discharge limits.  A primary feature of the Consent Order is to provide a 

means by which JCW can continue to use the peak flow lagoon while the new WWTF is being 

constructed, without being subjected to fines and penalties. 

The Consent Order also includes a provision by which JCW must perform an Auxiliary Treatment 

Performance Study after the new facilities have been place in service. 

Finally, the Consent Order provides a compliance schedule for design and construction of the new 

facility, since the implementation process is expected to take longer than the standard five year 

period covered under the NPDES permit. 

 



Johnson County Wastewater | Regulatory Strategy 

 
BLACK & VEATCH | Summary and Recommendations  12 

6 Summary and Recommendations 
The regulatory strategy outlined in three documents presented in this TM supports the 

implementation of a 19 mgd Enhanced Nutrient Removal Facility with Auxiliary Treatment for peak 

wet weather flows, provides for discharge limits that are reasonable and achievable, and provides a 

means within the regulatory framework which enables JCW to utilize their peak weather lagoon 

while the new WWTF is being constructed. 

It is recommended that JCW proceed with implementation of the project as soon as the permit is 

issued and the Consent Order is executed. 

 



Johnson County Wastewater | Regulatory Strategy 

 
BLACK & VEATCH | APPENDIX A   

APPENDIX A 

ANTIDEGRADATION REVIEW 
 

 

 















































































































































































Johnson County Wastewater | Regulatory Strategy 

 
BLACK & VEATCH | APPENDIX B   

APPENDIX B 

NATIONAL POLLUTANT DISCHARGE ELIMINATION SYSTEM (NPDES) PERMIT 



Technical Services Section 
Bureau of Water 
1000 SW Jackson St., Suite 420 
Topeka, KS 66612-1367 

Susan Mosier, MD, Secretary Department of Health & Environment 

Johnson County Wastewater 
Environmental Manager 
11811 S. Sunset Dr., Suite 2500 
Olathe, KS 66061 

RE: Kansas Public Notice No. KS-NQ-16- 15 
Kansas Water Pollution Control 
Pennit No. M-M027-0003 
Tomahawk Creek WTF 

Dear Permittee: 

February 9, 2016 

Phone: 785-296-2856 
Fax: 785-296-0086 

SShoresM@kdheks.gov 
www.kdhe.ks.gov 

Sam Browuback, Governor 

The enclosed ppblic notice and draft pennit pertain to the referenced pending Kansas Water Pollution Control 